RPG LIFE SCIENCES LIMITED

25, MIDC Land, Thane-Belapur Road,

Navi Mumbai, Maharashtra - 400 703, India.
Tel: +91-22-27671441/1444/2645

Fax: +91-22-27672646

RPG LIFE SCIENCES

BY E-MAIL / HAND DELIVERY / SPEED POST

RPGLS/THN/ARP/EC/MoEF & CC/23.
Dated: 01st June 2023.

To,

The Director,

Ministry of Environment, Forests & climate change,
Regional Office, (WCZ), Ground Floor, East Wing,
New Secretariat Building, Civil Lines, Nagpur — 440001

Subject: Submission of half yearly compliance report in respect of the stipulated prior
Environment clearance terms and conditions for our project of Change in product mix of
Active Pharmaceutical Ingredients (API) at existing unit located at Plot No.: 25/25A, MIDC
[...]
Sub:  Grant of Amendment in Consent to operate under RED /LS| Category.

Ref: 1, Existing Consent to operate No. Format 1.0/BO/CAC-Cell/UAN No.
0000067989/3rdCAC-1906000884 dated 19/06/2019 valid up to
30/04/2021.

2. Environmental Clearance granted vide SEIAA-EC-0000000471 dtd.
29/10/2018.

3. Minutes of technical Committée Meeting held on *31/7/2021
4. Minutes of Consent Committee meeting held on 25/11/2021

5. Earlier Consent accorded vide no. Format 1.0/CC/UAN No.0000111287/CR
2202000278 dated 03,02.2022.

6. Minutes of 22 nd Consent Committee meeting held on 26/11/2022

Your application No.MPCB-CONSENT_AMMENDMENT-0000008162 Dated 10.03.2022

For: grant of amendment in Consent to Operate under Section 26 of the Water (Prevention
& Control of Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of
Pollution) Act, 1981 and Authorization under Rule 6 of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, II, Il & IV annexed to this order:

1. The consent to renewal is granted for a period up to 30/04/2026

2. The capital investment of the project is Rs.84.81 Crs. (As per C.A Certificate
submitted by industry Existing-Rs.82.44 Crs + Increase in C.1.-Rs. 2.37 Crs))

3. Consent is valid for the manufacture of;

Sr Maximum

No Product Quantity UoM
Products
Anti-Psychotic - Haloperidol, Haloperidol deconoate,
1 |Risperidone etc. 68 |MiA
Anti-Arrhythmic class | - Disopyramide Phosphate etc. 0.5 MT/A
Anti Diarrhoeal - Diphenoxylate HCL etc. 5 MT/A
RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS.P06_F02/00 Page 1 of 13




Sr Maximum

No Product Quantity UOoM
Immunosuppressant - Azathioprine, Mycophenolate Mofetil,
4 Mycophenolate Sodium etc. 252 MT/A
Collinergic Blockers - Propantheline bromide etc. 1.2 MT/A
6 [Anthelmentic - Quinfamide etc. 9 MT/A
7 |Anti Thrombotic / Anti Platelet -Ticlopidine HCL etc. 0.3 MT/A
8 |Anti Convusant - Lamotrigine etc. 4 MT/A
Anti Ulcerant - Pantaprazole Sodium, Pantaprazole
9 Sequehydrate etc. 7.86 MT/A
10 |Anti Depressant - Sertraline HCL etc. 5.5 MT/A
11 |Anti Anginal - Nicorandil etc. 2.5 MT/A
Anti Hypertensive - Tolvaptan, Benidipine HCL, Solifenacin,
12 Lercanodipine HCL etc. 4 M4
13 |Anti Hyper parathyroid- Cinacalcet HCL etc. 0.3 MT/A

Total Production Quantity- 70.56 MT/A (Industry shall manufacture any 15 nos of
products at a time on campaign basis as per Environmental Clearance)

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Permitted (0 Standards to Disposal Path

SrNo Description

CMD)
1. |[Trade effluent 120 As per Schedule -1 |CETP
2. |Domestic effluent 60 As per Schedule - ||CETP
5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack Description of stack / Number Standards to be

No. No. source of Stack achieved
1 S-1 Boiler- 2TPH 1 As per Schedule -li
2 S-2 DG Stack (625 KVA) ;i As per Schedule -l
3 S-3 Process Stack 1 (MF 1 Plant) 1 As per Schedule -1l
B S-4 |Process Stack 2 (MF 2 Plant) 1 As per Schedule -1l
5 S$-5 Process Stack 3 (MF 3 Plant) 1 As per Schedule -l
6 S-6 |Process Stack 4 (MF 3 Plant) 1 As per Schedule -l
7 S-7 |Process Stack 5 (MF 1 Plant) 1 As per Schedule -ll
6. Non-Hazardous Wastes:
Z; Type of Waste Quantity UoM Treatment Disposal
Metal Scrap - M.S./S.S./ "
1 |G.L. / Aluminium / Brass / 15  |MT/Alsate Sg'rfym authorized
Copper, etc. p
Sale to authorized
2 |Paper, W MT/A|Sal
ape ood 6 /A|Sale party
: : Sale to authorized
3 |Plastics material 12 MT/A|Sale party

RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS.PO6_F02/00 Page 2 of 13




Type of Waste

Quantity UoM Treatment

Disposal

Garbage like Corrugated
Boxes, Brooms, Wipers, Sale to authorized
4 Floor cleaning mops, Tea 36 MT/A|Sale party
cups etc.
Sale to authorized
5 |[Canteen Wastes 24 MT/A party/Send to Local
body

7.

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Category No./ Type Quantity UoM Treatment Disposal
3.3 Sludge and filters : .
contaminated with oil 3 MT/A| Incineration CHWTSDF
: Incineration/ Sale to authorised
2 |5.1 Used or spent oil 144 |MT/A Recycle party / CHWTSDF
3 |20.3 Distillation residues 5.4 MT/A Incineration CHWTSDF
3 Reprocesor / Sale
A7jeC R Saskdue 323 |MTA| Incineration to authorized
party/ CHWTSDF.
Regenerated by | Sale to authorised
5 |28.2 Spent catalyst 1.5 [MT/A authorized party. party
Incineration/ | Sale to authorised
6 [28.3 Spent carbon 30 MT/A Recycle party / CHWTSDF
28.4 Off specification y X
7 products 0.72 " |MT/A Incineration CHWTSDF
28.5 Date-expired .
8 products 2.88 |[MT/A Incineration CHWTSDF
28.6 Spent organic Incineration/ | Sale to authorised
9 solvents 186.56 |MT/A Recycle* party / CHWTSDF
28.6 Spent organic Incineration/ Sale to authorised
10 | colvents 671 |MTAl " pecycle* | party / CHWTSDF
33.1 Empty barrels
/containers /liners .
11 [contaminated with 15| [wma]l - Ineredon/ | Sale o
hazardous chemicals y Pty
Iwastes
35.2 Spent ion exchange
12 |resin containing toxic 0.36 |MT/A| Incineration CHWTSDF
metals
35.3 Chemical sludge
13 |from waste water 40 MT/A Landfill CHWTSDF
treatment
35.4 Oil and grease i -
14 skimming 2 MT/Al Incineration CHWTSDF
RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS.PO6_F02/00 Page 3 of 13




Category No./ Type Quantity UoM Treatment Disposal

Sale to
authorised

party
Industry shall ensure disposal of Hazardous Waste to the Actual user having

permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules,
2016

8. Conditions under Batteries (Management & Handling) Rules, 2001:

Sr
No

33.1 Empty barrels /containers
15 |/liners contaminated with
hazardous chemicals /wastes

8000 |Nos./Y| Recycle*

Type of Waste Quantity UoM Disposal Path

Return to battery manufacturer through
authorized dealer on buy back
procurement

Used Lead
Batteries

Specific Conditions for used Batteries:

The applicant shall ensure that used batteries are not disposed of in any manner
i. other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form VIl to the M.P.C. Board.
. Bulk consumers to their user units may auction used batteries to registered
* recyclers only.

9. Conditions under E-Waste Management:

Sr No Type of Waste Quantity UoM Disposal Path
Sale to authorized E-Wastes Dismantler /
1 E Waste 2.50 |MT/A Recyclers
10. Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:
Quantity
Type of not to  Segregation Color Treatment &
SfNo i Category Waste exceed coding Disposal
(Kg/M)
< Yellow colored non-
1 Yellow ~[3) Soiled 100 | chlorinated plastic | CBMWTSDF
aste b
ags
White g‘:fti Puncture proof,
2 | rrcent) | it d'i’n 1.00 | Leak proof, tamper | CBMWTSDF
Metal sg proof container

11, The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

12. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities,

13. The applicant shall not carry out excess production or produce new product without
Consent to Operate of the Board and without obtaining Environmental Clearance,
wherever it requires

14, Industry shall comply with the conditions stipulated in Environmental Clearance
granted by GoM vide No. SEIAA-EC-0000000471 dtd. 29/10/2018.

RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS,P06_F02/00 Page 4 of 13



15. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

16. Industry shall up gradate Effluent Treatment Plant by segregating effluent stream into
strong & weak stream within 06 month period

17. This consent is issued pursuant to the decision of Minutes of the Meeting of Technical
Committee for change in product mix Dated. 31.07.2021. This Consent is issued based
on self-assessment of Pollution Load submitted by you in Board's prescribed format
and Certificate of “No Increase in pollution load” issued by M/s. Goldfinch Engineering
Systems Pvt. Ltd.. If any violation and / or submission of misleading information are
noticed, then the consent issued will stand automatically cancelled and you have to
follow the procedure of EIA Notification, 2006 and Amendments thereof for obtaining
Environmental Clearance

18. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent,

19. This Amendment in consent is issued as per the minutes of 22 nd Consent Committee
meeting held on 26/11/2022

20. This consent Is issued with an overriding effect on the Earlier Consent accorded vide
no. Format 1.0/CC/UAN No.0000111287/CR 2202000278 dated 03.02.2022.

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board.

For and on behalf of the
Maharashtra Pollution Control Board,

Sharoe=

_ (Dr. J.B.Sangewar)
%l Assistant Secretary (Tech.)

Received Consent feeof -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

640000.00 |MPCB-DR-5266 30/03/2021 |NEFT
Copy to:
1 Regional Officer, MPCB, Navi Mumbai and Sub-Regional Officer, MPCB, Navi Mumbai
"

- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS.PO6_F02/00 Page S of 13




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. A} As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 200.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary
Settling Tank), Secondary (Activated sludge process), Tertiary (Pressure sand
filter, Activated carbon filter), Sludge treatment (Sludge drying bed) for the
treatment of 120 CMD of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is

stringent:

Sr.No Dararistars Limiting concen;rxact;:l; ;:)ortpt: exceed in my/l,
(1) |pH 5.5-9.0
(2) |BOD (3 days 27°C) 30
(3) [COD 250
(4) |TSS 100
(5) |0il & Grease 10
(6) |Chloride 600
(7) |Sulphate 1000
(8) |Total Dissolved Solids 2100
(9) |Free Ammonia B @i 5T B 5.0

C] The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

D] The treated effluent shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged to CETP after confirming above
standards. In no case, effluent shall find its way outside factory premises.

2. A} As per your application, primary treated sewage connected to Effluent Treatment
Plant for further treatment & disposal.

B] Industry shall comply prescribed standards & disposal path as prescribed at Sr.
No. 1 B & C of schedule |.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

RPG LIFE SCIENCES LIMITED/UAN No,0000008162 (08-12-2022 12:52:05 pm) QMS.P06_F02/00 Page 6of 13




5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act;

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

Industrial Cooling, spraying in mine pits
or boiler feed

2. |Domestic purpose 70.00

3 Processing whereby water gets polluted 144.00
" |& pollutants are easily biodegradable 2

Processing whereby water gets polluted

4. |& pollutants are not easily 0.00
biodegradable and are toxic
5. |Gardening 60

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
n_Control:
1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

APC System Stack
Source provided/prop Height{in

No.

osed mtr)

Stack

Type of Sulphur

Fuel  Content(in %) Pollutant Standard

LDO 105 50
KgiHr 12 ™ | Mg
S-1 | Boiler Stack 30.00
PNG 41.6 < 2 226
SCM/Hr ) Kg/Day
: 50
Acoustic Diesel TPM Mg/Nm’
S-2 | DG Set Enclosure 10.00 104 1 )
Stack Ka/Hr
gM 502 K/Day
Process
Stack- 35
S-3 (MF 1 Scrubber 15.00 - - HCL Mg/Nm?
Plant)
Process
5-4 fﬁ;’; Scrubber | 15.00 . : H2s | 10PpM
Plant)
Process
Stack- 35
5-5 (MF 3 Scrubber 15.00 . . HCL Ma/Nm’
Plant)

RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS.PO6_F02/00 Page 7 of 13




APC System Stack Type Sulphur

Sl:’ack Source provided/pro Helght(in  of Content(in Pollutant Standard
0.
posed mtr) Fuel %)

Process

Stack- 35
S-6 IMF 3 Scrubber 15.00 . - HCL Mg/Nm®

Plant)

Process

Stack - 35
S-7 (MF 1 Scrubber 10.00 - - HCL Mg/Nm®

Plant)

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions
of EP Act, 1986 and rule made there under from time to time/ Environmental Clearance /
CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control system, so
as to achieve the level of pollutants to the following standards:

Parameters Standards (mg/l)

Total Particulate Matter Not to exceed 30 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment,

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

SCHEDULE-II
Details of Bank Guarantees:
Sr, Consent(C2E/C A"B’E;Of Submission  Purpose Compliance Validity
No. 20/C2R) Period of BG Period Date
Imposed
O& M of
10 Lakhs poliution
control
(Extgnd systems &
1 CtoR B*é‘;;‘g‘g 15 Days towards | 30/4/2026 |31/10/2026
545 " compliance
Lakhs) of the
Consent
conditions

* The above Bank Guarantee(s) shall be submitted by the applicant in favour of Regional
Officer at the respective Regional Office within 15 days of the date of issue of Consent.
# Existing BG obtained for above purpose if any may be extended for period of

validity as above.
BG Forfeiture History
Smio., Conseqt Ag;o;(?t Subml'ssion Purpose Amot;lcnt L Rea;gn of
(C2E/C20/C2R) imposed Peiog ofBG  corfeiture Forfeiture
NA
BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

RPG LIFE SCIENCES LIMITED/UAN No.0000008162 (08-12-2022 12:52:05 pm) QMS.P06_F02/00 Page8of13



SCHEDULE-IV
General Conditions:

1. Consumers or bulk consumers of electrical and electronic equipment listed in Schedule
| shall ensure that e-waste generated by them is channelised through collection centre
or dealer of authorised producer or dismantler or recycler or through the designated